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Order NO. Description Remark

02‐0701S Solid link balls 10 pcs/bag

11‐0102A Updated Blade Grip 1 pcs/bag

11‐0109T Tri‐Blades Dampner Adjuster 2 pcs/bag

11‐0117D Tri‐Blades Spindle 2 pcs/bag

11‐0408T Tri‐Blades Swashplate 1 set/bag

11‐7067T Tri‐Blades Center Hub 1 pcs/bag

11‐7068L Tri‐Blades Maingrip Arm 1 pcs/bag

11‐7083T Rotor Brake 1 pcs/bag

11‐7207 Blade Grip Washer 2 pcs/bag

11‐7301 Tri‐Blades SwashDrive 1 pcs/bag

11‐0119 Spindle Washer 2 pcs/bag

11‐8010 Tri‐Blades Rotor Head 1 set/bag

11‐8011 Tri‐Blades Upgrade Set 1 set/bag

60‐10195 Ball Bearings  10x19x5 4 pcs/bag

63‐101855 Thrust Bearing 10x18x5.5 2 pcs/bag

79‐0612 Button Head Bolt M6x12 2 pcs/bag

80‐0310SS Cap Head Stainless Bolts M3x10 10 pcs/bag

80‐0312SS Cap Head  Stainless Bolts M3x12 10 pcs/bag

80‐0424S Cap Head Bolt M4x24 Shanked 2 pcs/bag

80‐0533S Shanked Bolt M5x33 2 pcs/bag

80‐2508SS Cap Head Stainless Bolt M2.5x8 10 pcs/bag

81‐0305 Set Screws M3x5 10 pcs/bag

82‐101405 Washer 10.2x14.5x0.5 10 pcs/bag

82‐6145SS Stainless Washer 6x14x1.4 10 pcs/bag

82‐2578 Washers 2.7x7x0.8 10 pcs/bag

82‐4271 Washers 4.2x7x0.5 10 pcs/bag

85‐0522 Tri‐Blades Fix Pin 3 pcs/bag

91‐0004 Nylon Lock Nuts M4 10 pcs/bag

91‐0005 Nylon Lock Nuts M5 2 pcs/bag

98‐0921 O Ring 16x3 12 pcs/bag

E‐lg‐12 Tri‐Blades Link Set 3 pcs/bag


